NPDES Permit No. MA0101591 Page 1 of 18

AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C.
§§1251 et seq.; the "CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L.
Chap. 21, §§ 26-53),

Town of Middleborough
Town Hall
10 Nickerson Avenue
Middleborough, MA 02346

is authorized to discharge from the facility located at

Middleborough Water Pollution Control Facility (WPCF)
Joe Ciaglo Way
Middleborough, MA 02346

to receiving water named: Nemasket River (Taunton River Basin, State Code - MA62-26)

in accordance with effluent limitations, monitoring requirements and other conditions set forth
[...]
The existing NPDES permit was issued on September 26, 2003 with an effective date of
November 25, 2003 and expired on November 3, 2008. As of November 4, 2008, the expired
permit (hereinafter referred to as the “current permit”) was administratively extended because the
applicant filed a complete application for permit reissuance as required by 40 Code of Federal
Regulations (CFR) §122.6. The facility location is shown on Figure 1 of this fact sheet.

2.

A quantitative description of the discharge in terms of significant effluent parameters based on

Description of Discharge

recent effluent monitoring data may be found in Table 1 of this fact sheet. Figure 2 of the fact

2



sheet is a flow process diagram of the facility.
3. Receiving Water Description

The Middleborough WPCF discharges to the Nemasket River Segment MA62-26. Segment
MAG62-26 runs from the WPCF to the confluence with the Taunton River, a length of 5.2 miles.

The Nemasket River has been designated as a Class B water, warm water fishery. The
Massachusetts Surface Water Quality Standards (MA SQWS), 314 Code of Massachusetts
Regulations (“CMR”) 4.05(3) (b) states that Class B waters are designated as habitat for fish,
other aquatic life and wildlife, including for their reproduction, migration, growth and other
critical functions, and for primary and secondary contact recreation. They shall be suitable for
irrigation and other agricultural uses and for compatible industrial cooling and process uses. The
waters should have consistently good aesthetic value. A warm water fishery is defined in the
Massachusetts Surface Water Quality Standards (314 CMR 4.02) as waters in which the
maximum mean temperature over a seven day period generally exceeds 20° Celsius during the
summer months and are not capable of supporting a year-round population of cold water
stenothermal aquatic life.

The Massachusetts 2012 Integrated List of Waters lists this segment of the Nemasket River, as
category 2, attaining some uses; other uses not assessed. The attained use for this segment is
aesthetics.* The Massachusetts Department of Environmental Protection (MassDEP) 2001 Water
Quality Assessment Report for the Taunton River Watershed, which is the basis for the 303(d)
list, stated that the aquatic life uses, fish consumption, primary and secondary contact recreation
have not been assessed. Aesthetics are listed as support with a qualification for areas where trash
and debris are found.

4. Limitations and Conditions

The effluent limitations and all other requirements described in Part V1 of this Fact Sheet may be
found in the draft permit.

5. Permit Basis: Statutory and Regulatory Authority

Congress enacted the Clean Water Act (CWA) “to restore and maintain the chemical, physical,
and biological integrity of the Nation’s waters.” CWA § 101(a). To achieve this objective, the
CWA makes it unlawful for any person to discharge any pollutant into the waters of the United
States from any point source, except as authorized by specified permitting sections of the CWA,
one of which is Section 402. See CWA 88 301(a), 402(a).

Section 402(a) established one of the CWA'’s principal permitting programs, the National
Pollutant Elimination System (NPDES). Under this section of the CWA, EPA may “issue a
permit for the discharge of any pollutant, or combination of pollutants” in accordance with

! Massachusetts Year 2010 Integrated List of Waters, Final Listing of the Condition of Massachusetts’ Waters
Pursuant to Sections 303(d) and 305(b) of the Clean Water Act, MassDEP, Division of Watershed Management



certain conditions. See CWA § 402(a). NPDES permits generally contain discharge limitations
and establish related monitoring and reporting requirements. See CWA § 402(a)(1)-(2).

Section 301 of the CWA provides for two types of effluent limitations to be included in NPDES
permits: “technology-based” limitations and “water quality-based” limitations. See §8 301,
304(b); 40 CFR 88 122, 125, 131. Technology-based treatment requirements represent the
minimum level of control that must be imposed under Sections 402 and 301(b) of the Clean
Water Act. For publicly owned treatment works (POTWSs), technology-based requirements are
effluent limits based on secondary treatment as defined in 40 CFR 133.102.

EPA regulations require NPDES permits to contain effluent limits more stringent than
technology-based limits where necessary to maintain or achieve federal or state water quality
standards. Under Section 301(b)(1)(C) of the CWA, discharges are subject to effluent
limitations based on water quality standards. The MA SWQS, 314 CMR 4.00, establish
requirements for the regulation and control of toxic constituents and also require that EPA
criteria, established pursuant to Section 304 (a) of the CWA, shall be used unless a site specific
criteria is established. Massachusetts regulations similarly require that its permits contain
limitations which are adequate to assure the attainment and maintenance of the water quality
standards of the receiving waters as assigned in the MA SWQS. See 314 CMR 3.11(3). EPA is
required to obtain certification from the state in which the discharge is located that all water
quality standards or other applicable requirements of state law, in accordance with Section
301(b)(1)(C) of the CWA, are satisfied, unless the state waives certification.

Section 401(a)(2) of the CWA and 40 CFR § 122.44(d)(4) require EPA to condition NPDES
permits in a manner that will ensure compliance with the applicable water quality standards of a
“downstream affected state,” in this case Rhode Island. The Rhode Island Water Quality
Regulations (Rl WQR) also establish designated uses of the State’s waters, criteria to protect
those uses, and an antidegradation provision to ensure that existing uses and high quality waters
are protected and maintained.

In addition, a permit may not be renewed, reissued or modified with less stringent limitations or
conditions than those contained in the previous permit unless in compliance with the anti-
backsliding requirements of CWA Section 402(0) and 40 CFR 8122.44(l). States are also
required to develop antidegradation policies pursuant to 40 CFR § 131.12. No lowering of
water quality is allowed, except in accordance with the antidegradation policy.

6. Explanation of the Permit’s Effluent Limitation(s)
6.1 Facility Information

Approximately 29 miles of mostly gravity, separate sanitary sewers transport sewage to the
WPCF. The facility has one Significant Industrial User (S1U), Ocean Spray, which currently
contributes approximately 230,000 gpd. The facility also treats septage and grease (from
Middleborough and Lakeville only) and landfill leachate which is trucked to the facility. There
are 803 sewer connections with a service population of approximately 7,180.



The facility was constructed in 1977 and has not undergone a major upgrade since that time. The
Town of Middleborough is in the process of engaging a designer for an upgraded facility, and is
considering a five stage Bardenpho process that will provide capability to meet stringent nutrient
limits. As discussed in section 6.2, the draft permit includes a compliance schedule that
corresponds to the Town’s planned design and construction schedule.

The existing facility is as follows: Flow through the facility is entirely by gravity. Preliminary
treatment consists of two manual bar racks and an aerated grit chamber, followed by a cyclone
degritter and muffin monster. After preliminary treatment the wastewater flows through a
splitter to two primary clarifiers. Lime is added as needed to maintain the pH and alkalinity
necessary for nitrification.

Flow then enters one of four activated sludge aeration basins, each with a capacity of 1 mgd; in
general the facility runs one aeration basin at a time, with the other basins providing storage
during periods of high flow. Surface mixers provide the aeration. Ferric chloride is added at two
locations in the aeration basin for phosphorous removal. Flow then enters the secondary splitter
to two secondary clarifiers.

Secondary effluent then flows through one of two traveling bridge sand filters for enhanced
solids removal and polishing. Next, it flows thru a Parshall flume to the chlorine contact
chamber. Flow measurement is via an ultrasonic flow meter which provides an output for flow
paced chlorination. This same signal is repeated to the dechlorination system which introduces
chemical feed into the pipe joining the contact chamber to the post aeration tank. Sodium
hypochlorite is used for chlorination (chlorine gas was used until approximately 1992), sodium
bisulfite is used for dechlorination. Prior to discharge into the Nemasket River the effluent is
aerated in the post aeration tank. Composite samples are taken from within the post aeration
tanks, and grab samples at the end of post aeration. From the post aeration tank the effluent
flows through a 24” pipe and an exposed channel to the Nemasket River.

Primary and waste activated sludge are pumped to a solids holding tank where they are co-
mingled prior to dewatering. The sludge holding tank has provisions to decant supernatant via
both valves and pumping to increase solids feed to the 1.5 meter belt filter press. Solids
dewatering typically occurs four days per week. A liquid cationic polymer is used to flocculate
the sludge.

Disposal of sludge cake is at the Middleborough Sanitary Landfill where it is co-mingled with
municipal solid waste and buried in a lined landfill. The Middleborough Landfill is operated by
Waste Management. The WPCF treats the leachate from this landfill.

6.2 Derivation of Effluent Limits under the Federal CWA and the Commonwealth of
Massachusetts Water Quality Standards

A. FLOW

The 12 month rolling average flow limitation of 2.16 MGD in the existing permit has been
maintained in the draft permit. This is the design flow of the facility found in Form 2A, Part A,



Section a.6. of the permit application. The draft permit requires continuous flow measurement,
and also requires reporting of the average monthly and maximum daily flows.

7Q10 Data and Dilution Factor:

Water quality-based limitations are established with the use of a calculated available dilution.
Title 314 CMR 4.03(3)(a) requires that effluent dilution be calculated based on the receiving
water 7Q10. The 7Q10 is the lowest observed mean river flow for 7 consecutive days, recorded
over a 10 year recurrence interval. Additionally, the plant design flow is used to calculate
available effluent dilution.

The United States Geological Survey (USGS) Gazetteer of Hydrologic Characteristics for the
Taunton River Basin (WRI Report 84-4283) lists a 7 day low flow with a recurrence interval of
10-years (7Q10) for the Nemasket River at Murdock Street (Gage Station No. 01107800) of 4.2
cfs with a drainage area of 69.4 square miles (mi?). After subtracting plant flow of 1.06 cfs,
based on the average WWTF flow during the two year operating period of the gage (the
Nemasket USGS stream flow gage is no longer operational), the remaining flow at the Nemasket
gage would be 3.14 cfs. The Town’s consulting engineer, Whitman and Howard, estimated a
drainage area of 67.1 mi? at the WWTF (see Whitman and Howard letter dated October 29, 1993
in the permit file). Therefore, the 7Q10 just upstream of the WWTF will be equal to 4.06 x 67.1/
69.4 or 3 cfs, the same as was used to calculate the dilution factor in the existing permit. Since
the treatment plant design flow has also not changed, the calculated dilution factor is also the
same as used for the existing permit

Qe = Middleborough WWTP Design Flow: 2.16 mgd = 3.34 cfs
Receiving stream - Nemasket River
Qs =7 day 10 year low flow (7Q10): 3.0 cfs

Dilution Factor = (Qs + Qe)/ Qe = (3.0+3.34) /3.34 = 1.9

B. CONVENTIONAL POLLUTANTS

Carbonaceous Biochemical Oxygen Demand (CBOD) and Total Suspended Solids (TSS)

The CBOD and TSS concentration limits in the draft permit are the same as the limits in the
existing permit and are based on a waste load allocation (WLA). These limits are more stringent
than those required by the secondary treatment requirements of 40 CFR Part 133. The draft
permit also contains percent removal requirements of 85% based on secondary treatment
requirements.

There have been no violations of the monthly average BOD and TSS limits during the period of
June 2010 through June 2012, with a long term average of 1.6 and 1.4 mg/I, respectively. See
Table 1. The BOD and TSS removal percentages have both averaged 99% with no violations
during this time period.



pH

The draft permit includes pH limitations based in part on MA SWQS, 314 CMR 4.00, and are at
least as stringent as pH limitations set forth at 40 C.F.R. 8133.102(c). The MA SWQS require
that Class B waters shall be in a range of 6.5 through 8.3 standard units. MassDEP generally
requires a permit range of 6.5 to 8.3 s.u. as a condition of state certification. The monitoring
frequency remains the same at once (1) per day.

Bacteria

Limitations for bacteria in the existing permit are based upon state water quality standards for
Massachusetts. There were no violations of the fecal coliform limit in the period June 2010
through June 2012.

The limits are modified in the Draft Permit to reflect the E. coli criteria in the revisions to the
MA SWQS, 314 CMR 8§ 4.05(3)(b), approved by EPA in 2007. The monthly average limitation
in the draft permit is 126 colony forming units (cfu) per 100 ml, and shall be expressed as a
monthly geometric mean. The daily maximum limitation in the draft permit is 409 cfu/100 ml.
These limitations are a State certification requirement and are consistent with EPA guidance
recommending that no dilution be considered in establishing permit limits for discharges to
rivers designated for primary contact recreation. EPA Memorandum re: Initial Zones of Dilution
for Bacteria in Rivers and Streams Designated for Primary Contact Recreation, November 12,
2008. The monitoring frequency is maintained at three times per week.

C. NON-CONVENTIONAL POLLUTANTS
EPA is required to limit any pollutant or pollutant parameter that is or may be discharged at a
level that caused, has reasonable potential to cause or contributes to an excursion above any
water quality criterion.

Total Phosphorus

The existing total phosphorus permit limit of 0.2 mg/l average monthly, based on “highest and
best practical treatment” pursuant to 314 CMR 4.05(5)(c), is reduced in the draft permit to 0.15
mg/l in order to meet the Gold Book target of 0.1 mg/l to prevent eutrophication in the receiving
water.

Eutrophication is an aspect of nutrient overenrichment and is defined as an increase in the rate of
supply of organic matter to a waterbody (EPA, 2001). The primary symptoms of nutrient
overenrichment include an increase in the rate of organic matter supply, changes in algal
dominance, and loss of water clarity and are followed by one or more secondary symptoms such
as nuisance/toxic algal blooms and low dissolved oxygen. (EPA, 2001). In freshwater systems
such as the Nemasket, phosphorus is the primary nutrient of concern.

The MA SWQS at 314 CMR 4.00 do not contain numerical criteria for total phosphorus. They
include a narrative criterion for nutrients at 314 CMR 4.05(5)(c), which provides that “all surface
waters shall be free from nutrients in concentrations that would cause or contribute to

7



impairment of existing or designated uses.” They also include a requirement that “[a]ny existing
point source discharge containing nutrients in concentrations that would cause or contribute to
cultural eutrophication, including the excessive growth of aquatic plants or algae, in any surface
water shall be provided with the most appropriate treatment as determined by the Department,
including, where necessary, highest and best practical treatment (HBPT) for POTWSs” Id.
MassDEP has interpreted the “highest and best practicable treatment” (HBPT) requirement in its